{

atler fromram nr

Vilid from frame No

Husqvarna
motorcycles

RESERVDELSKATALOG
SPARE PARTS MANUAL

125 CR,WR

Galler fr o m motor nr

ML 31000 R Ly
Valid from engine, No

;

2040-2700



RESERVDELAR
SPARE PARTS

125 CR,WR

Husqvarna
motorcycles

Galler from ram nr

. ML 31000
Valid from frame No

Galler fr o m motor nr

. . 2040-2700
Valid from engine No

1012072-96 678 1.5



HHusgvarna

Dimensioner och beteckningar
Dimensions and discriptions

Skruvar:
Screws:

Muttrar:
Nuts:

Brickor:
Washers:

Kullager:
Ball bearings:

Tétringar:
Sealing rings:

L = Langd
Length

Antal kuggar
Number of cogs

N
1l

N = Ny reservdel
New spare part

1012072-96 6-78 1.5

Gangdimension x langd (M6 x 30)
Thread dimensions x length

Gangdimension (M8)
Thread dimension

Typ, inre @ x yttre © x tjocklek (FBB6,4x10x 1)
Type, inner @ x exterior @ x thickness

Typer: FBB = Fjaderbricka, 6ppen
Types: Spring washer open

FA = Fjaderbricka
Spring washer

L! = Lasbrickainnertandad
Lock washer, inside indent

Fabrikantens beteckning {(SKF 6301)
Manufacturers description

Inre @ x yttre @ x tjocklek (25 x 42 x 7)
Inner @ x exterior @ x thickness



B Husqvarna

Ram - Fotbromsreglage - Fotstdd - Parkeringsstod
Frame - Footbrake - Footrest - Parking rest




Number plate

B_ild Det. nr st. Benémn[ng Bild Det. nr st. Benamning
Fig. Part number pes. Description Fig. Part number pcs. Description
(1] 1515173-01 | 1 | Vingmutter M6 47| 2580153-01 1 | Mutter M8
Wing nut Nut
2| 121516001 1 | Fjader 48| 2006371-12 | 4 | SkruvM6x22
Spring . Screw
V3| 2006374-12 1 | Skruv M6 x 30 V49| 1515192-02 1 | Kedjespannare kpl
Screw ) Chain tensioner compl.
V4 1515108-01 1 | Hylsa G 1515190-01 2 | Slapa
Sleeve Rubber element
/5] 1515107-01 1 | Bussning 52| 151541301 1 | Distanshylsa
Bushing Distance sleeve
6| 2580142-01 1 | Mutter M6 53|  2062335-11 4 | Skruv M5x30
/ Nut Screw
V7 1515193-01 1 | Bromslank . -
Brake link 54 25 81 132-52 4 Nllfttter M5
¢8| 1515112-01 1 giéqef X55| 1519343-01 1 | Nummerplatfaste CR
pring Number plate att.
.9 151541601 1 | Bromsstang 40| 1519460-01 1 | Sidopanel, vanster WR
Brake rod Side cover, left WR
Vio| 151541501 1 gusﬁnmg 1519 459-01 1 | Sidopanel, héger. WR
ushing Side Cover, right. WR
13 1510 691-04 1 | RamCR _
1510 691-03 Frame WR 2062 367-11 1 glé:g\\;vMexMWR
14 28 01 634-11 2 | Bricka _ ;
Washer 2816 211-01 1 \?\;’Ia%‘;%PRB 6,4x14 WR
15| 1510555-01 2 | Buitert 1518121-01 1 | Gummibricka WR
, urrer Rubber Washer
L/ 16 1513 070-01 2 | Styrlager . 5
’ Bearing 1514 201-01 2 é::mgwaWR
V17 1515182-01 1 Bromspedal _
Brake pedal 20 62 292-11 2 glgg\\l/vM4><14WR
18 1513 051-01 1 | Fotstéd hoger ~ ;
Footrest right 2816165-01 4 \I?Vr;gl?]aerBRB 4,3x8 WR
19 1513 047-01 1 | Fjader hbger _
v Shring right 2580118-01 2 I\NASttter M4 WR
/20 2582118-14 6 Nuttter M8
u
21 2801 501-01 1 | Bricka8,5%x23%x1,5
Washer
(22 1515 415-01 1 | Bussning
' Bushing
¢23 20 06 368-12 1 | Skruv M6x16
Screw
24 2580 142-01 1 | Mutter M6
Nut
- 25 2006 467-12 1 | Skruv M8x80
Screw
(26 | 1510588-01 2 | Motorfastplat
Engine clamp bolt
27 2006 472-14 4 | Skruv M8x105
Screw
(28 20 06 462-12 2 | Skruv M8x55
Screw
29 1513 053-01 1 Fotstod vanster
Footrest left
\, 30 1513 048-01 1 | Fjader véanster
Spring left
V31 2006 455-11 1 Skruv M8 x 30 R
Screw
32 2582118-14 1 | Mutter M6
Nut
/33 1510 604-01 1 | Parkeringsstod
Parking rest
/34 1510 442-01 1 | Fjader
Spring
X 35 1519 344-01 1 | Nummerplatfaste CR
Number plate att.
. 36 28 01 416-01 4 | Bricka6,5x22x1,5CR
Washer
[/37 1519 342-01 4 | BussningCR
Bushing
+--38 1519 343-01 1 | Nummerplatfaste CR
Number plate att.
V39 25 80 142-01 4 Nuttter Mé CR
u
(40 | 1519001-01 2 | Nummerplat CR

1012072-96 678 1.5




HHusqvarna

Framgaffel - Bakgaffel
Front fork - Rear fork

87 89 88

54

53

A0—12)




Bild Det. nr st. Benamning Bild Det. nr st. Benamning
Fig. Part number pcs. Description Fig. Part number pcs. Description
X 1 1512 321-01 1 | Framgaffel kpi CR N a9 2971 200-03 4 | O-ing
1512 350-02 1 Front fork compl WR O-ring
W2 1512329-01 1 | Mutter 1,50 1510 607-01 4 | Nallager
Nut Needle bearing
t3 20 24 45712 2 Skruv M8 x 35 51 1510 608-01 2 Distans
Screw Distance
L/ 4 1512 326-01 1 | Gaffelkrona 6vre {50 1510 621-01 2 | Axialbricka
Fork Grown upper Washer
-5 1512327-01 1| Mutter ) 1510 560-01 1 | Fastoutt
Nut Att. bolt
V6 2024 460-12 4 | SkruvM8x 45 K 54 2581 170-12 2 | MutterM12x1
Screw Nut
7 1512 328-04 1 | Distansring N | 55 1510 618-01 2 | stotdampare kpl med fjadrar
Distance ring Suspension unit compl.with springs
V8 2580153-01 4 | MutterMs N| 58 1510 599-01 2 | Stétdampare kpl
Nut i Suspension unit compl.
/9 1512 322-01 1 Gaffelkrona kpl. [ 62 1510 639-01 2 Gummibussning
g Fork crown compl. Rubber bushing
-1 1512 325-01 1 | Bricka N [%63 1510 643-01 2 | Plastbricka
Washer Plastic washer
-12 2820 025-01 1 | Sparring SgA 25 N|c64 1510 678-01 2 | Stalbricka
Circtip Steel washer
~13 1512108-01 2 | Avstrykare N |66 1510 645-02 2 | Fjader lang Blue 110 bs/inch
Stripper Spring long
14 151231801 2 | Hatare N| 67 1510646-01 2 | Fiaderkort
Holder e Spring short
K15 2964 850-02 2 | Tatring 355 47 x7 N |68 1510573-01 2 | Kedjestrackare
Seal Chain tensioner
16 1512160-01 2 Bricka ovre ' .
Washer upper N 17 69 2509 118-11 2 mtner M6
17 1512 302-01 2 | Gaffelben nedre , y
X Fork leg. lower 70 2580 153-01 4 mtﬂer M8
.18 2062 362-11 2 | SkruvM6x8 §
Setow N, 71 20 06 459-14 4 glé:g\\’/v M8 x 40
19 1610823-01 2 | Packning N| 72 1515 429-01 1 | Kedjestyrarekpl
Gasket Chain guide
20 20 24 37212 4 | SkruvM6x25 74 1515 412-01 s | Rulle
Screw Roller
b 1512161-01 2 | Brickaundre 75 1515 413-01 2 | Distanshylsa
Washer lower Distance sleeve
22 20 06 457-12 2 | SkruvM8x35 78 2006 376-12 2 | skrovMex35
Screw Screw
;23 1512 269-01 2 | Bottenventil CR y
[ 1512 338-01 2 | Valve body WR 77 | 2580142:01 2 | Mutter M6
(24 1512 305-01 2 | Gaffelben 6vre CR ) ,
K 1512 336-01 2 | Forkleg. upper WR 78 1515424-01 1 | Distans
V25 1512 258-01 2 | Tatningsbricka 79 2024 467-15 1 | Skruv M8 x80
Washer e Screw
2 1512 303-01 2 | Dampspindel kpl " ’
4 Damping spindle compl. N F 80 2582118-14 1 N:.Jlttter M8
27 1512 307-01 2 | Fiaderlang , o1 Wire quide
X Spring long i 81 1519 360-0 1 W:;g gg:de
28 1512 334-01 2 | FiaderkortL =118 mmCR . g N 1t
v 1512 337-01 2 | spring short WR N B2 1519 436-01 1| Nummerplat
¥ 29 1512174-01 2 | ToppskruvCR v § Wi tori
‘ 1512 338-01 2 | Topscrew WR 83 1519369-01 Tl e genogntoring
% 151217301 2 | Propp -84 1519 439-01 1| wireguide
Plug Wire guide
31 1512 301-01 2 | Gaffelben kpl CR . i Kruv M6 20
1512 342-02 2 | Forklegcompl. WR - 87 2006 370-11 2| Skruv MBx
‘32 1516 744-01 1 | Bromsstag , g o
/ Brake rod 88 5012 482-01 3| Genomisring
v3 2580 153-01 2 | Mutter M8 \, 89 2816 211-01 3 | Bricka6,4x14
Nut Washer
34 1512 315-01 1 | wirefaste ) !
¥ N hment , 90 20 06 378-57 1 glé:g\\l/v M6 x 40
35 2006 451-12 Skruv M8 x 16 1 o 1519 410-01 1 | pistans
Screw Distance
36" 1512 317-01 2 Styrhallare kpl . g
o dietear ret. compl. . 92 2580 142-01 2 I\NAll;uttter M6
\, 37 2024 374-12 8 | SkruvM6x30 L 03 1519 408-01 1 | Faste
Screw Attachment
40 1512 351-01 4 Dampbussning i " -
X Rabber sloment 94 1512 042-01 2 ggtarlmg !
V23 1512 352-01 2 Distans WR addional parts for the fork leg top screw
Distance 29 1512 338-01 2 Toppskruv
. Top screw
- ka 10,2 X 26
42 1512341-01 4 w;gher 2970165-03 2 0O-ring 26,2x 3
- Skruv M10 x 60 1512 346-01 Oljepropp kpl
4 200650314 2 Scre\‘:v Oilplug compl.
|t 1510 609-01 1 | Bakgaffelkpl 1512 340-01 2 E{S,g,p
Rear fork compl. '
i 1512 347-01 2 | Ventilkpl
, 46 1510 668-01 1 | Siitskydd valve compl.
Wear cover 2995 288-01 2 | Bricka
\47 2062 366-11 2 | SkruvM6x12 Washer
Screw 2970 385-03 2 O-ring7,1x1,6
L48 2816 201-01 2 | Bricka6,4x12 1512 348-01 2 | Ventilskydd
Washer Valve cover

1012072-96 6-78 1.5




HHusqvarna

Styre - Tank - Sadel
Handlebar - Tank - Saddle

——



. 3

Bild Det. nr st. Benamning
Fig. Part number pcs. Description
-1 1515 266-01 1 | Gummihandtag héger
Rubber handle
-2 1515 268-01 1 Gashandtag kf)l
Throttle handle compl.
V8| 1515274-01 2 | Skruv
Screw
7 1515272-01 1 | Stoppskruv
Stopscrew
8 1515 244-01 1 | Skyddshylsa
Protecting sleeve
-9 1515 275-01 1 | Gaswire
‘ Throttlie wire
" 1515 022-02 1 Bromswire
Brake wire
14 1213 810-01 2 | Ansatsskruv
Screw
/15 22 86 595-01 2 | Skruv
Screw
(16 1213 821-01 2 | Kabelspannskruv
Cable adjusting screw
17 2509 316-11 2 | Mutter M6
Nut
-18 1513 064-01 1 | Bromshandtag kpl WR
1513 029-01 1 | Brake handle compl. CR
S 21 1515 308-01 1 Frikopplingswire
Declutching wire
.22 1515 265-01 1 | Gummihandtag
Rubber handle
|23 1513 071-01 1 | Kopplingshandtag kpl WR
‘ 1513 032-01 1 Declutching handle compl. CR
424 | 1513 044-01 1 | Styrstang
Handle bar
32 1513 055-01 1 | Handtagsskydd ho
Handle protector right
~33 1513 056-01 1 Handtagsskydd véa
Handle protector left
v 34 1514 008-02 1 | Tanklock
Tank cap
35 1514 055-03 1 | Bransletank bla
Fuel tank blue
1 36 2580 142-01 1 | Mutter M6
Nut
37 2816 211-01 2 | Bricka6,4x14
Washer
. 38 1514 032-01 2 | Gummibussning
, Rubber bushing
1 39 2024 388-14 1 | Skruv M6 x90
Screw
¥ 40 1514 041-01 1 | Stod
Support
4 1514 056-01 1 | Bransiekran
Fuel cock
\~42 1514 057-03 1 | Bransleslang
Fuel hose
Y 43| 1514 362-01 1 | Tankhallare
Tankholder
\- 44 1513 540-01 1 | Sadel WR
1513 533-01 1 | Saddle CR
(45 20 06 459-12 1 | Skruv M8 x40
Screw
46 1513 537-01 1 | Stankskydd
Splash guard
\ 47 28 01 230-11 3 | Bricka4,4x10x0,5
Washer
.48 51 20 300-01 3 | Nit4x12
Rivet
/49 1515276-01 | 1 | Mellanbricka
Washer
50 2582118-14 1 LNéstmutter M8
u
81| 2580142-01 1 | Mutter M6
Nut

Bild
Fig.

Det. nr
Part number

st.
pcs.

Benamning
Description

1012072-96 6-78 1.5
































































